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IC LTE Band 13/ 10MHz / 64QAM
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Conducted Spurious Emission
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FCC RF Test Report
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LTE Band 13 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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30.000 MHz 763.000 MHz 100.000 kHz 747.79785 MHz -58.42 dbm —45.42 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E0.26207 MHz -58.30 dBm -45.30 dB
806.000 MHz 1.000 GHz 100.000 kHz 958.26237 MHz -57.50 dbm -44.50 dB 806.000 MHz 1,000 GHz 100.000 kHz 896. 11644 MHz -57.42 dBm -44.42 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -45.12 dBm -32.12 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.55511 GHz -45.,43 dBm -32.43 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.86186 GHz -42.10 dBm -29.10 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99135 GHz -41.96 dBm -28.96 dB
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30.000 MHz 763.000 MHz 100.000 kHz 7E2.92620 MHz ~58.06 dbm ~45.06 dB 30,000 MHz 763.000 MHz 100.000 kHz 739.37256 MHz -58.28 dBm -45.28 dB
806.000 MHz 1.000 GHz 100.000 kHz 955.54773 MHz -57.48 dbm -44.45 dB 806.000 MHz 1,000 GHz 100.000 kHz 898.44328 MHz -57.30 dBm -44.30 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -44.97 dBm -31.97 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -45,94 dBm -32.94 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99035 GHz -41.99 dBm -28.99 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.98935 GHz -41.83 dBm -28.83 dB&
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LTE Band

13 /5MHz
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30.000 MHz 763.000 MHz 100.000 kHz 7E4.02524 MHz -58.00 dBm ~45.00 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E2.55007 MHz -57.58 dBm -44.98 db
806.000 MHz 1.000 GHz 100.000 kHz 870.71514 MHz -57.38 dbm -44.38 dB 806.000 MHz 1,000 GHz 100.000 kHz 926.94703 MHz -57.11 dBm -44.11 dB
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30.000 MHz 763.000 MHz 100.000 kHz 7E5.12419 MHz ~58.07 dbm ~45.07 dB 30,000 MHz 763.000 MHz 100.000 kHz 747.06522 MHz -58.34 dBm -45.34 dB
806.000 MHz 1.000 GHz 100.000 kHz 899.80060 MHz -57.51 dbm -44.51 dB 806.000 MHz 1,000 GHz 100.000 kHz 947.01589 MHz -57.39 dBm -44.35 db
1.000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -44,47 dBm -31.47 dB 1,000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -46.,47 dBm -33.47 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99185 GHz -42.17 dBm -29.17 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.98985 GHz -41.,92 dBm -28.92 db
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LTE Band 13 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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30.000 MHz 763.000 MHz 100.000 kHz 538.63003 MHz -57.34 dBm ~44,34 dB 30,000 MHz 763.000 MHz 100.000 kHz 535.70040 MHz -57.05 dBm -44.05 dB
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LTE Band 13/ 10MHz

Middle Channel / 64QAM
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Report No. : FG762714-01B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0081
40 Normal Voltage 0.0005
30 Normal Voltage 0.0070
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0064
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0082 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0068
20 Normal Voltage 0.0000
20 Battery End Point 0.0010

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
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LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4 4.84 4.84 5.91
Middle CH 3.77 4.93 4.58 5.83 PASS
Highest CH 4 4.87 4.87 5.86
Mode LTE Band 17 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 4.75 5.8 - -
Middle CH 4.75 5.83 - - PASS
Highest CH 481 5.86 - -
SPORTON INTERNATIONAL INC. Page Number D A17-10f 26
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FCC RF Test Report
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LTE Band 17 / 10MHz / QPSK
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Report No. : FG762714-01B

LTE Band 17 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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SPORTON LAB.

FCC RF Test Report Report No. : FG762714-01B

LTE Band 17 / 10MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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Mean | Peak | crest | 0% | 19% | | Mean | Peak | Crest | 10% | 105 | D% | Do |

Trace 1 [ o074 dbm | 25,64 dBm 4.90 da 2.93 0B +.23 0B Trace 1 [ 2122 dem | 27,66 dbm 5.44 d8 3.07 d8 4.93 da 5.80 d8 6.17 08
I e——— | e———
L JL J L J [ [T i

Middle Channel / 1RB

Middle Channel / Full RB

—_—

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

=
Sl
—
o o
0.0 - 0.0
\ 5 N 3
i3 5
b 5 Y 5
\
1€ :I 1€ -
‘. N 3 5
1E. 1E. \‘
¥
t
|

. 1 1
ICF 710.0 MHz Mean Pwr + 20.00 dB ICF 710.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | | oo |

Trace 1 [ 20,70 dem | 25,59 dbm 4.90 da 2.96 0B .14 0B .75 0B +.90 08 Trace 1 [ 2127 dem | 27,98 dbm 5.71d8 3.01d8 4.93 da B 5.20 6B
I e——— e e
L il ) [ W e

Highest Channel / 1RB

Highest Channel / Full RB

—_—

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
—
[
o B
\
0.0 0.0 5
i B i E
i % Y S
| \
1 1 1 A
1E- i 1E- -
1
1E [ 1E
‘I
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest 10% | 105 | D% | Do |
Trace 1 [ 2075 dem | 25,63 dbm 4.88 da .07 6B +.43 0B +.81 0B 3 de Trace 1 [ 2128 dem | 27,66 dbm 5.61 d8 3.04 d8 5.01d8 5.85 d8 5.29 6B
I e———
L )i J [ SRR e

SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FG762714-01B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.94 4.87 9.67 9.83 - - - -
Middle CH - - - - 4.94 4.87 9.73 9.71 - - - -
Highest CH - - - - 4.92 4.99 9.85 9.63 - - - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.9 - 9.71 - - - - -
Middle CH - - - - 4.86 - 9.63 - - - - -
Highest CH - - - - 4.85 - 9.77 - - - - -
SPORTON INTERNATIONAL INC. Page Number : A17-5 of 26
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.62 dBm) ™M1[1] 15.26 dBm)
704.91200 MHz 705.86100 MHZ]
20 1 20
AN nda h 26.00 dB ndB 26.00 dB
04 AT AN A A N S \ 4.935000000 MHz| 104 Y e A - W L P 4.865000000 MHz
7 a factor | 142.8 f a factor \ 145.1
/ \ | |
o4 0d
i 2 +f
10 f‘ \‘ 10 di 7
\ / \
P~ [ Py - . v
i WA A SR W O AN Ra™ Ciiaaull IPNSYA N
40 df -40 di
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 704.912 MHz 16.62 dBm nd@ down 4.935 MHz M1 70D5.B61 MHz 15.26 dBm nd@ down 4.B6S MHZ
T 1 704.022 MHz -9.15 dBm nd8 26.00 dB TL L 704.052 MHz -11.03 dam n 26,00 d8
T2 1 708.958 MHz -9.19 dBm Q factor 142.8 T2 1 70B.91B MHz -10.56 dBm Q factor 145.1

L I

Date: 6 SEP.2017 18.47.18

J

L U

DCate: 6.SEP.2017 18:47:28

J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 15.60 dBm)| MI[1] 15.00 dBm
708.04200 MHz 708.57100 MHZ]
= - N ndn ) 26.00 dB @ 26.00 dB
04 AT [ i LA AN 4.935000000 MHZ, 104 ad o, 4.865000000 MHZ|
Q factor \\ 143.5 I Q factor 145.6
o 7 v 0
} { 2 ; Ty
-10 T \\ -10 f
204 - ! - 20d
VA e el - A At
a0 30
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 708.042 MHz 15.60 dBm nd@ down 4.935 MHz M1 1 70DB.571 MHz 15.00 dBm nd@ down 4.B6S MHZ
T 1 707.552 MHz -10.50 dBm nd8 26.00 dB TL L 707.552 MHz -11,05 dam nd8 26,00 d8
T2 1 712.488 MHz -10.50 d8m Q factor 143.5 T2 1 712.418 MHz -11.05 d8m Q factor 145.6
—
L U J wa L JU J

Date: 6 SEP.2017 185421

Cate: 6.SEP 2017 18:54:31

Highest Channel

/5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 15.56 dBm| mili] 15.26 dBm|
) 713.84000 MHzZ| 713.96000 MHz
20 x ndB 26.00 dB| 2 !) ndg 26.00 dB|
104 P M ey 4.915000000 MHz 104 Ao M o B A, 4.985000000 MHZ|
T Q factor 145.2) i Q factor 143.2
\ /
od \ od
o !
BUE! ¥ -10d ;
/ |
oo / \ \
20 dam = T =
e A TN s S (Wi AN
7 hamy_ptie
-30
-40d -40 d
50 df -50 di
60 df -60 de
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 713.84 MHz 15.56 dBm ndB down 4.915 MHz ML 713.96 MHz 15.26 dBm ndB down 4,985 MHz
TL 1 711.072 MHz -10.61 dam nds 26.00 dB TL L 711.022 MHz -10.43 dam nds 26.00 d&
T2 1 715.988 MHz -10.59 dm Q factor 145.2 T2 1 716.007 MHz -10.48 dam Q factor 143

Date: 6.SEP.2017 15:56.48

J

L )i

Cate: 6.5EP.2017 16:56:58

J

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG762714-01B

LTE Band 17

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

pe
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.24 dBm| ™M1[1] 18.65 aBmj
1 712.1570 MHz ML 705.0040 MHz,
20 20
-~ BT 26.00 dB| \ ndB 26.00 dB|
P it C LY v N - A B
o / He By N 9.670000000 MHZ 04 r - P e .830000000 MHZ]
/ Q factor 73.6| i Q factor 71.7]
od .
“10 4 .
L
\
- ‘ =N~
40 df 40 df
50 d S0 d
-6 df -60 di
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 712.157 MHz 19,24 dBm nd8 down 9.57 MHz ML L 705.004 WAz 18.65 dam nd8 down 9,83 WHZ
T 1 704.125 MHz -6.63 dBm nd8 26.00 dB TL L 704.065 MHz -7.22 dBm n 26,00 d8
T2 1 713.795 MHz -7.67 dBm Q factor 73.6 T2 1 713.895 MHz -7.47 dBm Q factor 71.7
L J L JU J
Date: 6 SEP.2017 18:08.50 Date: 6 SEP 2017 19:04:00

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

rum v
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 18.19 dBm| mili] 16.76 dBm|
® o, oo ae a 4 e oo de
- e rBER e, . - S — . — '
0 I St A \ 9.730000000 MHZ| e / S e T 9710000000 MHZ]
i Q factor 1 72.9) f Q factor 73.0]
/ \
od ] od |
5] {
} 3 Tk
10 df i T\ -10 o - \
204 A/ \ ~/ \
Cat UaN S el = T RN
-30 =
40 df 40 de
50 d 50 d
-60 d 60 d
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.201 MHz 18.19 dam nd8 down 9.73 MHz ML 7DB. 442 MHZ 16.76 dam nd8 down 9.71 Wz
TL 1 705.085 MHz -6.22 dBm nd8 26.00 dB TL L 705.165 MHz -9.25 dBm n 26.00 dB
T2 1 714.815 MHz -7.32 dBm Q factor 72.9 T2 1 714.B75 MHz -9.39 dBm Q factor 73.0

L U J L JU J

Date: 6 SEP.2017 191053 DCate: 6:SEP.2017 19:11:03

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

rum pectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.86 dBm| ™Il 17.10 dBm)|
» e 60w x e 00
e e | R . - -
- TN 9.850000000 MHz o Rihete g | A 9.630000000 MHZ|
Q factor \ 2.4 Q factor 73.5)
{
od il od
! g
10 df Y 10 d
h \ ) 7 1
e, \ - o Ve 1
|20 dBm—t— yow S =
- [ ey T I N—
a0 -30 =
40 df 40 d
50 df 50 di
-60 df -60 di
CF 711.0 MHz 1001 pts Span 20.0 MHZ CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 713.318 MHz 17.88 dém ndB down 9.65 MHz ML 707.464 MHz 17.18 dém ndB down 9,63 MHZ
T1 1 706.065 MHz -8.50 dBm nds 26.00 d8 T1 1 706. 185 MHzZ -9.20 dBm nds 26.00 da
T2 1 715.915 MHz -8.11 dBm Q factor 72.4 T2 1 715515 MHz -8.14 dBm Q factor 73.5
L I ) - L I ) L
Date: 8 SEP.Z017 19.13.21 Date: 6 SEP.2017 19:13:31

SPORTON INTERNATIONAL INC. Page Number : A17-7 of 26
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.9 dBm) J ™M1[1] 16.48 dBm)|
, 708.22800 MH?Z| 4 5.0240 MHz
= ndp L] 26.00 dB @ P ~ ~nde 26.00 dB
. R S e 4.895000000 MH . ol I Vet Indteline® " RANATN 0.710000000 MH;]
T Q factor | 144.7 Q factor 1 72.6
od \ od |
Ti i |
-10 df 5 -10 d <
! A
20 d 20 df e e
N AL v =~ - \
L4 dam 30 =
40 df -40 di
50 d -50 di
-60 d 60 d
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 708.238 MHz 15.93 dam nd@ down 4.895 MHz ML 705.024 WAz 16.48 dam nd@ down 9.71 Wz
TL 1 704.072 MHz -10.16 dBm nd8 26.00 dB TL L 704165 MHz -9.65 dBm n 26.00 dB
T2 1 708.968 MHz -10.23 dém Q factor 144.7 T2 1 713.895 MHz -9.45 dBm Q factor 72.6
L U J wa L JU J L]

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.07 dBm)| MI[1] 18.27 dBm
708.97100 MHz " 713.6960 MHz,
= 26.00 dB @ N gcm - 26.00 dB
g A 4.855000000 MHz 0d { e 9.630000000 MHZ|
T Q factor 146.0 ] Q factor I 74.1
o d 0 di |
/ e
10 d - 10 di ki
/ / Y
20 d 20 d Lot .
e 9 X Gk e vy
AL A S ~ o | BV e
5 o S = 30
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 708.971 MHz 16.07 dam nd@ down 4.855 MHz ML L 712.606 MHz 18.27 dam nd@ down 9.63 WHZ
T 1 707.552 MHz -10.25 dBm nd8 26.00 dB TL L 705.185 MHz -7.59 dBm nd8 26,00 d8
T2 1 712.408 MHz -9.91 dBm Q factor 146.0 T2 1 714.B15 MHz -8.59 dBm Q factor 74.1

L I

J

L U

J

Highest Channel / 5SMHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.06 dBm| 16.35 dBm|
712.31100 MHZ| 707.2840 MHz
e ndB 26.00 dB & — 26.00 dB
0 AT CTL 4.845000000 MHz 104 / AT ©9.770000000 MHz
T G factor 147.0) 7 2.4
|
od od
BUE! -10d ¥
\ /
20 d - 20 di -
Py P \ AW ¥
730 dém— R 30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 712.311 MHz 16.08 dBm ndB down 4.545 MHz ML 707.264 MHz 16.35 dém ndB down 9,77 MHZ
TL 1 711.052 MHz -10.09 dém nd8 26.00 dB TL 1 706.105 MHz -9.82 dém nd8 26.00 d8
T2 1 715.858 MHz -9.75 dBm  factor 147.0 T2 1 715675 MHz -9.38 dBm  factor 72.4
L ) - L )i ) L

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG762714-01B

Occupied Bandwidth

Mode LTE Band 17 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.47 4.52 9.01 9.03 - - - -
Middle CH - - - - 4.49 4.53 9.01 9.01 - - - -
Highest CH - - - - 4.49 4.5 9.01 9.05 - - - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 451 - 8.99 - - - - -
Middle CH - - - - 45 - 9.01 - - - - -
Highest CH - - - - 4.51 - 9.03 - - - - -
SPORTON INTERNATIONAL INC. Page Number : A17-9 of 26
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I

Date: 6 SEP.2017 18.46.50

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.43 dBm) 14.75 dBm)
- . 70682000 MHz - 705.10100 MHZ]
) K ocemw, 4.465534466 MHZ o o 4.515484515 MHz
At Pummm o A N oS [N L N g Py
10d ] 10d : A .
od 0 d + v
/ / \
-10 d Z10d " A\
20 d — v-‘,.f SN L Y 20d f T
e Yo VA A A AR PN AN,
30 -ad
40 df -40 di
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.82 MHz 16.43 dam ML 70E.101 WAz 14,75 dam
T 1 704.27223 MHz 10.59 dBm Oce Bw 4,455534456 MHz TL L 704.24226 MHz 10.61 dBm Oce Bw 4.5154B4515 MHz
T2 1 708.73776 MHz 11.01 dam T2 1 T0B. 75774 MHZ 9.12 dam

\ ) J [

DCate: 6:SEP.2017 18:47:08

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

Date: 6 SEP.2017 18.54.01

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
90 dBm)| ™M1[1] 14.53 dBm)
710.26000 MHz 709.69000 MHZ]
= 4485514486 MHz @ . "‘ 3: 1] 5474525 MHz|
- . A 3 A
04 y 04 fL N e
| J
od : 0 di /
] 7 |
/ / \
10 d - -10 di -
i 1[ \‘
20 dBm— — [ 20d ——
Oy AN ENPAN S S R R ~ A
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 710.28 MHz 15.90 dam ML 709.60 MHz 14,53 dam
T 1 707.75225 MHz 11.21 dBm Oce Bw 4,485514456 MHz TL L 707.74226 MHz 10.05 dBm Oce Bw 4,525474525 MHz
T2 1 71223776 MHz 10.50 dam T2 1 71226773 MHZ 8.22 dam

\ ) J [

Cate: 6.SEP 2017 18:54:11

Highest Channel

/5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

Date: 6.SEP.2017 16:56.28

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.76 dBm| mili] 15.04 dBm|
20 . 713.20000 MHz - . 715.05600 MHz
N R Occ Bwe 4.485514486 MHz . Oce Brry . 4.495504496 MHz
[P B S Vi a e Ry RS T W TaTaY Fan oS WY B, o
10 d 7 10 d - ¥
/ \
LE f 0 y
| / \
BUE! -10d ! |
20 d ~ —— 20 di wa
S R el PO e, _
30 & 250 dm- It o
-40d -40 d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 713.2 MHz 15.76 dBm ML 715.058 MHz 15.04 dBm
TL 1 711.25225 MHz 9.87 dém oce Bw 4.485514486 MHz T1 1 711.24226 MHzZ 11.52 dBm oce Bw 4. 495504496 MHZ
T2 1 715.73776 MHz 10.45 dBm T2 1 715.73776 MHz 9.95 dbm

L )i ] -

Cate: 6.5EP.2017 16:56:38

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Re

port No. : FG762714-01B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Date: 6.SEP.2017 19.13.01

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.75 dBm) 16.00 dBm)
0 711.37680 MHzZ| - 710.2790 MHz
TET PR oc 9.010989011 MHz 9.030969031 MHZ|
' B SR e Ve |~
10d 104d ¢
! /! \
od od | il
| | | T
10 df 10 d \
\ [ \
20 d = - s 20 d £+
Y A N PP R NP
a0 . -30 L
40 df -40 d
50 d -50 di
&nd 60 d
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 711.378 MHz 17.75 dBm ML 710.279 MHz 16.00 dBm
TL 1 704.4845 MHz 11.67 dBm Oce Bw 9.010985011 MHz TL L 704.4B45 MHz 10.94 dBm Oce Bw 9.030969031 MHz
T2 1 713.4358 MHz 10.77 dBm T2 1 713.5155 MHz 10.41 dam
L U J L JU J L]
Date: 8 SEP.2017 18:08:30 Date: 6 SEP 2017 19:03:40
ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.14 dBm) ™M1[1] 17.17 dBm)
0 707.1230 MHzZ| - 707.4830 MHz
i Y SR PN 1 R £.010989011 MHz N 9.010989011 MHz
10d ] 104d
{ f
a T o ‘J
/
104 ) | od
\ i
o b -
20 BT TN 7
ol ey - —
-30 . >
40 df -40 di
50 d -50 di
-60 d 60 d
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 707.123 MRz 18.14 dBm ML L 707483 MHz 17.17 dBm
TL 1 705.5045 MHz 11.70 dBm Oce Bw 9.010985011 MHz TL L 705.4645 MHz 11.23 dBm Oce Bw 9.010969011 MHz
T2 1 714.5158 MHz 12.44 dBm T2 1 14,4755 MHz 10.21 dam
L U J wa L JU J L]
Date: 68 SEP.2017 181033 Date: 6 SEP 2017 19:10:43
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
17.47 dBm| mili] 16.90 dBm|
20 712.6980 MHzZ| - M 710.5000 MHz
T ~ 9.010989011 MHz - : X Occ Bw 2 9.050949051 MHz|
T ] s T4 s SO NI
10 df 10 d o,
/ \
04 i 0ol ; |
/ |
104 I \ 04
Y, \
0 — / \ 04 . \
20 d 7 e T WNT J 7
30 -30 A=
-40d -40 d
50 df -50 di
60 df -60 de
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 712.698 MHz 17.47 dBm ML 710.5 MRz 16.90 dBm
TL 1 705.4645 MHz 11.25 dBm Occ 8w 9.010989011 MHz TL L 706.4845 MHz 10.32 dBm Occ 8w 9.050949051 MHz
T2 1 715.4755 MHz 11.15 dBm T2 1 715.5355 MHz 11.37 dBm

L )i

Cate: 6.5EP.2017 191311
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.46 dBm) ™M1[1] 16.90 dBm)
- 705.87100 MHz - 5 707.0020 MHz,
Oce B 4.505494505 MHz / . —_Occhw £.991008991 MHz
A T Ry v oS LT
10d JI 104 3
0 di 1 0 d \
/ / |
-tod f - -10d f
/ \ 20 gea N/
—r = I 20 g -
Y A N, Y - v A% e
30 =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 705.871 MHz 15.46 dam ML 707.002 WAz 16.90 dam
T 1 704.25225 MHz 11.07 dBm Oce Bw 4.505454505 MHz TL L 704.4645 MHz 10.57 dBm Oce Bw £.991008991 MHz
T2 1 708.75774 MHz 10.31 dBm T2 1 713.4555 MHz 9.44 dBm
L U J wa L JU L]

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.60 dBm)| 16.27 dBm)
- - 711.06900 MHz - 708.9610 MHz,
. Oog By 4.495504496 MHz - . 9.010989011 MHZ
5 Ve fon e L e s \
o o YA 04
[ ! 4
o 7 0 7 T
A / 4
-10 d ," -10 de J/ o
204 - f 20 B — =t l\
R PRPUPYA s W v ~ T i
\-é'u'\-‘ﬁ‘ o fn ¥ S s o
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 711.069 MHz 15.68 dam ML L 7DE.951 MHz 16.27 dam
T 1 707.76224 MHz 11.12 dBm Oce Bw 4,495504496 MHz TL L 705.4845 MHz 11.95 dBm Oce Bw 9.010969011 MHz
T2 1 712.25774 MHz 10.50 dBm T2 1 714.4955 MHz 11.34 dBm
— —

L I

L U

Highest Channel / 5SMHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.25 dBm| mili]
20 " 71200100 MHz - "
¥ Occ By 4.505494505 MHz T4 |- R Qo B 9.030969031 MHz
N A L W B et A VA T e B
0 ¥ o T A vy 104 bl
. | { |
0 r od
J / '
-t0d -10d - -
/ / \
20 d A I e \,
nﬁ,"\"\"\' vt S T
=il - 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 712.001 MHz 15.25 dBm ML 712,359 MHz 15.99 dBm
TL 1 711.25225 MHz 10.57 dBm oce Bw 4.505494505 MHz T1 1 706.4645 MHz 11.65 dBm oce Bw 9.030969031 MHZ
T2 1 715.75774 MHz 10.04 dBm T2 1 715.4955 MHz 10.83 dBm

L )i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ug’u_‘gn PURIOUS_| INE_ABS PABS {!1 20 UBF‘L.": rg‘\ S
10 dBm J !i 10 dBm (f \
ode { ‘\ 0dem
-10 d&m ! -10 dBm )J \‘
SPURIOUS INE_ABS i 1\ J \
-20 dem -+ \ -20 dem
-30 dBm -30 dBm i
4
40 dem ; P‘ -4 dBm “q “'.’\[ \\
W[ Al [
-50 dBm | Folded )
— T ¥ [
N P P e s 1
-80en 60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||'Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MAz | 703,900 MHZ 100,000 kHz 703,89306 MRz -20.66 dBm -16.66 05 L 000 Wi | 716 PtD Wi 100.000 KAz TR 5160 o _Eml
703.900 MHz 704.000 MHz 30.000 kHz 703.99935 MHz -24.27 dBm -11.27 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00215 MHz 23.67 dBm 1067 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.33716 MHz 21.72 dBm -8.28 dié 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.58 dBm -12.98 dB
i ] L il ]

Date: 6 SEP 2017 18:48:37

Date: 6 SEP 2017 18:58:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum mv:
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dgm
J‘nmmwmv*umuw B T S P
0de f l\ gdem \,
|
-10 dBm 10 dBm L
SPURIOUS_LINE_ABS { k \
20 dem { 20 dBm H
-30 dBm -30 dem
E—r ES—
-40 dem - 40 dem =
e S
-50 dam -50 dem
t\_‘—a_
-60 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -30.71 dém -17.71 d& 711.000 MHz 716.000 MHz 100.000 kHz 711.66683 MHZ &.14 dBm -21W|
703.500 MHz 704.000 MHz 30.000 kHz 703,99915 MHz -30.83 dém -17.83 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00215 MHz 32.67 B 1967 de
704.000 MHz 709.000 MHz 100.000 kHz 70678472 MHz 8.11 dBm -21.89 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.20 dbm -15.20 dB
.

Il

Date: 8.SEP.2017 18:50:54

i

Date: 6.SEP.2017 19:00:24
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
0 ug’u_‘gn PURIOUS_| INE_ABS PABS _\ 20 dimE J-l\ g
|
10 dBm J‘ ( 10 dBm J‘ T
|
ode H l 0dem { ‘\1
-10 d&m -10 dBm ¥
-20 dem ‘+ l -20 dem
-30 dBm -30 dBm
ﬂ L i IHL | f\’ ‘\t
-40 dem y -48 dBm W/ s
(T ’ \ / \ } L l“u"’rh k,h\
-50 dBm I ! ol I . "
v k1 Lﬁﬁtﬂj i
i | | ¥y MMWJ( e T Y
=60-tEn 60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
560.000 MHz 703,900 MRz 100,000 kHz 703,89306 MRz -20.62 dbm -16.62 05 L 000 Wi | 716 PtD Wi 100.000 KAz TR Ty 50.63 < _gml
703.900 MHz 704.000 MHz 30.000 kHz 703.99885 MHz -25.14 dBm -12.14 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00115 MHz 24.76 dBm 1176 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.31718 MHz 20.81 dBm -9.19 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -26.47 dBm -13.47 dB
i ] L il ]

Date: 6 SEP 2017 18:49:45

Date: 6 SEP 2017 18:59:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um mv:
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
WMWMW i (VNP SNPPEPPRPP MW
odB If \ o dem. T
-10 dBm ! 10 dBm |
SPURIOUS_LINE_ABS ‘J \ L
20 dem HI 20 dBm h
.30 dem ‘f -30 dem
et tN%'“ i
| _
-40 dem —1= — 40 dem e
> e ‘-\\
-50 dam -50 dem
"
_.«—-"’—I
lame i}y —eclss -60 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -32.75 dém -19.75 d& 711.000 MHz 716.000 MHz 100.000 kHz 712.35115 MHZ 6.90 dBm -zawl
703.500 MHz 704.000 MHz 30.000 kHz 703,99855 MHz -32.18 dém -19.18 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00664 MHZ 33.50 B 2050 dB
704.000 MHz 709.000 MHz 100.000 kHz 70543107 MHz ©.86 dBm -23.14 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.24 dbm -20.24 dB
.

Il

Date: 8.SEP.2017 18:52.03

i

Date: 6.SEP.2017 19:01:32
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém  Offset 10.80 de

Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
q 3 3 D ABS Li SPURIOUS, INE_ABS PAES!
0 uguﬂr‘m PURIOUS_) INE_ABS PAES [\ 20 dimE [.\ g
10 dBm i | 10 dBm [‘ ‘
ode f L 0dem - |ll
-10 dam + -10 dBm J.J
SPURIOUS_LINE_ABS H ‘ \
-20 dem * M -20 dem t
-30 dBm j , ﬂ -30 dBm ﬂ rj 1
-40 dém + 4 T 40 dim 1 It \\‘
/ | A / |
-50 dem \J\ \‘f'w_,._,tJ V\u th JED dBm v | ,M”le < =~
i ’ P ~
AN A P N ’ i s P N B
g0 e -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
620.000 MHz 703,900 MHz 100,000 kHz 703,89306 MHz -32.83 dém -19.83 de 711.000 MHz 716.000 MHz 100.000 kHz 715.64286 MHz 20.77 dBm -0.23 db
703.500 MHz | 704.000 MHz 30.000 kHz 703,99805 MHz -26.00 dém -13.00 d& 716,000 MHz 716,100 MHz 30,000 kHz 716,00185 MHz -24.65 dBm -11.65 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.34216 MHz 20.51 dem _—n e 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.40 dbm -16.40 dBb
i J i i
0:17:34
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] m
§ cErum S um v
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 ESGL Count 100,100
@1 AvgPwr (@1 AvoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
9 5 5 hakS Line _$PURIOUS_LINE_ABS PAS:
20 UIBIFF‘IH PURIOUS INE_ABS F 20 C‘BH‘n‘P S
10 dem 10 dBm:
rwww -m-u-,-va.\ [ i v e i ey
odB T T o dem ‘l
10 dem ! \ 10 dBm ‘
SPURIOUS_LINE_ABS 1 ‘ \
“20 dem r 20 dBm \
-30 dBm ,7 -30 dem
- ——
| —
40 dBm — 40 dem R—— —
pema T T
50 dem - 50 dém -
e \
SN = 60 dém —
Start 690.0 MHz 3003 pts stop 700.0 MHz | |[[Start 711.0 MAz 3008 pts Stop 725.0 Mz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -32.24 dém 9.24 d& 711.000 MHz 716.000 MHz 100.000 kHz 712.59091 MHz 6.97 dBm -23.03 dB
703.500 MHz | 704.000 MHz 30.000 kHz 703,99545 MHz -32.73 dém -19.73 d8 716,000 MHz 716,100 MHz 30,000 kHz 716,00295 MHz -34.05 dBm -21.05 dB
704.000 MHz 709.000 MHz 100.000 kHz 705.48102 MHz £.61 dém _’23 19 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.36 dbm -20.36 dB
i J [] i ™)
Dater 31. 20:1B:43
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saronas. FCC RF Test Report

Report No. : FG762714-01B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 30.00 dBm  Offset 10.80 dB
SGL Count 100/100

Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém  Offset 10.80 db

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr

Limit ®heck BAES | SPURIGECHHEKABS PAES

s . x ABS Li SPURIOUS, INE_ABS PAES
20 ug’u_‘gn PURIOUS_| INE_ABS PABS 20 UBF‘L.": 8 r
|
10 dBm 10 dém H
0de 0 dém {J i
-10 d&m -10 dem ! \
20 dem 20 dem f \
-30 dBm -30 dBm JI 1
I f
-40 dBm -40 dBm ¥
) I RN
-50 dBm jﬁ\j\am T L \.\
. o
./ Mt A fonpe "\l\/\l‘r -t\,'\"’" L\‘M ™ ‘J\"'—r"\__
SodET -60 dBm
Start 690.0 MHz 3003 pts Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurlm ‘ | | Spurious Emissions
Range Low Range Up RBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Freguency | __Power Abs ALimit

690.000 MHz 703.900 MHz 100.000 kHz 703.87917 MHz -40.22 d&m 706.000 MHz 716.000 MHz 100.000 kHz 71540558 MHz 22.07 dém -7.93 dB

703.500 MHz 704,000 MHz 30.000 kHz 703,99885 MHz -35.20 dBm 716.000 MHz 716,100 MHz 30.000 kHz 716,00025 MHz -35.16 dBm -22.16 dB

704.000 MHz 714.000 MHz 100.000 kHz 70461439 MHz 21.76 dBm 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -36.33 dbm -23.33 dB

Y
Il j £

Date: 6 SEP 2017 19:05:08

Date: 6 SEP 2017 19:14:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 10.80 dB
SGL Count 100/100

Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém Offset 10.80 db

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
20 dBm 20 dem:
10 dBm 10 dBm
I e [ R o e L P el AP |
odB 0 gem
I
-10 dBm -1p dBm i
SPURIOUS_LINE_ABS L
20 dem 40 dem \l\
-30 dBm £30 dem
P —— o
-40 dBm — 40 dem i T A
L~
-50 dam -50 dem
/“““"‘4.4 "“\
-5 dem -60 dem:
Start 690.0 MHz 3003 pts Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Power Abs ALimit
£90.000 Mz | 703.900 MHz 100,000 kiz 703,89306 Mnz ~32.81 dém 706.000 Mz | 716,000 MMz 100,000 Kiz 207 53347 Mz -24W|
703.500 MHz 704.000 MHz 30.000 kHz 703,99356 MHz -35.52 dém 716,000 MH= 716,100 MHz 30,000 kHz 716 00704 MHz 35.00 dBm 2200 dB
704.000 MHz 714.000 MHz 100.000 kHz 707.01199 MHz 716.100 MHz 725.000 MHz 100.000 kHz 716.34451 MHz -33.44 dBm -20.44 dB
.
I 1 i

Date: 8.SEP.2017 19.07.26

Date: 6.8EP.2017 19:16:56
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-

01B

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762714-01B

LTE Band 17 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 6. SEP.2017 18:52:57
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30.000 MHz 690.000 MHz 100.000 kHz 669.05547 MHz -58.56 dBm -45.56 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B86.53673 MHz -58.50 dBém -45,50 dB
725,000 MHz 1.000 GHz 100.000 kHz 921.29121 MHz -57.89 dBm -44,80 dB 725,000 MHz 1,000 GHz 100.000 kHz 899.86264 MHz -57.66 dBm -44,66 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -45.63 dBm -32.63 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -47.20 dBm -34.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -42.12 dBm -29.12 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84777 GHz -41,76 dBm -28.76 dB
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30.000 MHz 690.000 MHz 100.000 kHz 673.34333 MHz -58.53 dBm -45.53 dB 30.000 MHz 690.000 MHz 100.000 kHz 674.99250 MHz -58.48 dBm -45.48 dB
725,000 MHz 1.000 GHz 100.000 kHz 988.87363 MHz -57.63 dBm -44,63 dB 725,000 MHz 1,000 GHz 100.000 kHz 930.08242 MHz -57.74 dBm -44,74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -45.02 dBm -32.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -46.45 dBm -33.45dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85327 GHz -42.05 dBm -29.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -41,94 dBm -28.94 dB
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LTE Band 17 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM
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30.000 MHz 690.000 MHz 100.000 kHz 671.69415 MHz -58.28 dBm -45.28 dB 30.000 MHz 690.000 MHz 100.000 kHz 654.21289 MHz -58.53 dBém -45,53 dB
725,000 MHz 1.000 GHz 100.000 kHz 8B89.42308 MHz -57.85 dBm -44,85 dB 725,000 MHz 1,000 GHz 100.000 kHz B8B4.75275 MHz -57.61 dBm -44.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.14 dBm -32.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -44.93 dBm -31.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -41.74 dBm -28.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84727 GHz -42,14 dBm -29.14 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 678.95052 MHz -58.40 dBm -45.40 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B2.57871 MHz -58.41 dBm -45.41 dB
725,000 MHz 1.000 GHz 100.000 kHz 925.13736 MHz =57.75 dBm -44,75 dB 725,000 MHz 1,000 GHz 100.000 kHz 904.53297 MHz -57.82 dBm -44,82 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -46.00 dBm -33.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -46.84 dBm -33.84 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -42.08 dBm -29,08 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84577 GHz -42,05 dBm -29,05 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86203 GHz -43.01 dBm -30.01 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85954 GHz -42.67 dBm -29.67 dB
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LTE Band 17 / 10MHz
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Spectr
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.50525 MHz -58.41 dBm -45.41 dB 30.000 MHz 690.000 MHz 100.000 kHz 655.20240 MHz -58.44 dBm -45.44 dB
725,000 MHz 1.000 GHz 100.000 kHz 969.64286 MHz -57.81 dBm -44,81 dB 725,000 MHz 1,000 GHz 100.000 kHz 901.51099 MHz -57.66 dBm -44,66 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -45.72 dBm -32.72 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -46.57 dBm -33.57 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84877 GHz -42.03 dBm -29.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -42,03 dBm -29.03 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85904 GHz -42.97 dBm -29.97 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85754 GHz -42,96 dBm -20.96 dg&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 544.37781 MHz -58.53 dBm -45.53 dB 30.000 MHz 690.000 MHz 100.000 kHz 673.34333 MHz -58.35 dBm -45,35 dB
725,000 MHz 1.000 GHz 100.000 kHz 899.31319 MHz -57.58 dBm -44,58 dB 725,000 MHz 1,000 GHz 100.000 kHz 922 66484 MHz -57.55 dBm -44,55 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.53 dBm -32.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.36 dBm -33.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -41.85 dBm -28.85 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -42,07 dBm -29.07 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86003 GHz -42.93 dBm -29.93 db 7.000 GHz 9,000 GHz 1.000 MHz 7.85904 GHz -42,59 dBm -29.59 dB
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LTE Band 17 / 5SMHz

Spectrum u%;" Spec ué]
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 624.19790 MHz -57.23 dBm -44.23 dB 30.000 MHz 690.000 MHz 100.000 kHz 589.23538 MHz -57.73 dBém -44.73 dB
725,000 MHz 1,000 GHz 100.000 kHz 878.15934 MHz -57.62 dBm -44,62 dB 725,000 MHz 1,000 GHz 100.000 kHz 996.01648 MHz -57.56 dBm -44 .56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -44.17 dBm -31.17 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -44.12 dBm -31,12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94526 GHz -39.74 dBm -26.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -39.46 dBm -26.46 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.88728 GHz -46.24 dBm -33.24 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.84779 GHz -46,30 dBm -33.30 d&
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30.000 MHz 690.000 MHz 100.000 kHz 615.95202 MHz -57.50 dBm -44.50 dB
725,000 MHz 1,000 GHz 100.000 kHz 999.03846 MHz -57.63 dBm -44,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -44.13 dBm -31.13 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -39.56 dBm -26.56 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.20877 GHz -46,32 dBm -33.32 dB
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LTE Band 17 / 10MHz

Spectrum u%;" Spec ué]
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 633.43328 MHz -57.73 dBm -44.73 dB 30.000 MHz 690.000 MHz 100.000 kHz 570.10495 MHz -57.81 dBém -44.81 dB
725,000 MHz 1,000 GHz 100.000 kHz 836.40110 MHz -57.07 dBm -44,07 dB 725,000 MHz 1,000 GHz 100.000 kHz 835.30220 MHz -56.93 dBm -43,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -44.22 dBm -31.22 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -43.44 dBm -30.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98425 GHz -39.69 dBm -26.69 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97575 GHz -39.52 dBm -26.52 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90327 GHz -45.86 dBm -32.86 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89778 GHz -46.24 dBm -33.24 d&
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SGL Count 100/100
PARS
INE_ABS PABS
I
o et s
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 621.55922 MHz -57.65 dBm -44.65 dB
725,000 MHz 1,000 GHz 100.000 kHz 834.20330 MHz -56.89 dBm -43,80 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.03 dBm -31.03 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -39.67 dBm -26.67 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.62450 GHz -46.30 dBm -33.30 dB
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Report No. : FG762714-01B

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0030
40 Normal Voltage 0.0030
30 Normal Voltage 0.0096
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0111
0 Normal Voltage 0.0113

-10 Normal Voltage 0.0107 PASS
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0000
20 Battery End Point 0.0103

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
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LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 461 5.3 5.88 6.32
Middle CH 5.57 5.07 6.14 6.26 PASS
Highest CH 4.06 5.1 5.22 6.32
Mode LTE Band 25/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.16 6.2 - -
Middle CH 6.09 6.14 - - PASS
Highest CH 493 6.23 - -
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